SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2814A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest

Channel

Lowest

Channel

Spectrum

Spectrum

Ref Level 20,00 dbm  Offset 14.80 d8 Mode Auto Sweep Ref Level 20,00 dbm  Offset 14.80 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
Limit fheck PARS Limit fheck PAPS
10 dbife_BPURIOUS L INE ABS PABS 10 dbife_BPURIOUS | INE ABS PABS
od od
30 di 30 di
-0 d -50 d
-60 -60
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency Power Abs ALimit |
30.000 MHz 820.000 MHz 1.000 MHz 671.75162 MHz -37.30 dBm -24.30 de 30.000 MHz 820.000 MHz 1.000 MHz 493.69565 MHz -38.22 dBm -25.22 de
855,000 MHz 1.000 GHz 1.000 MHz 951.34058 MHz -36.11 dBm -23.11 d& 855,000 MHz 1.000 GHz 1.000 MHz 861.41304 MHz -36.96 dBm -23,96 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64879 GHz -35.57 dBm -22,57 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.60542 GHz -36.37 dBm -23.37.d8
3.000 GHz 7.000 GHz 1,000 MHz 6.50231 GHz -31.30 dém -18.30 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.45332 GHz -32.39 dBm -19.39 d8
7.000 GHz 5.000 GHz 1.000 MHz 8.82390 GHz -33.28 dBm -20.28 d8 7.000 GHz 3.000 GHz 1.000 MHz 8.70716 GHz -33.16 dBm -20.16 d8
J J [ J ] [}
Spectrum -~ Spectrum -~
Ref Level 20,00 d8m  Offset 14,90 d@ Mode Auto Sweep Ref Level 20,00 dbm  Offset 14,80 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
Limit Gheck 2 Limit qheck PARS
10 chifie_BPURIOUS }INE ABS PARS 10 chife_BPURIOUS }INE ABS PARS
od od
-10 -10
| SPURIOUS_LINE_ | SPURIOUS_LINE_;
-20d -20d
30d
50 d
-60 -60
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequen | _PowerAbs |  ALimit | Rangelow | Rangeup | RBW | Frequen Power Abs Alimit |
30,000 MHz 820.000 MHz 1.000 MHz 265.49975 MH2 -37.63 dBm -24.63 d& 30,000 MHz 820.000 MHz 1.000 MHz 593.18591 MHz -37.45 dBm -24.45 de
855,000 MHz 1.000 GHz 1.000 MHz 885.61594 MHz -36.69 dBm -23, de 855,000 MHz 1.000 GHz 1.000 MHz 927.35507 MHz -36.81 dBm -23.81 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64854 GHz -35.14 dBm 14 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.80115 GHz -37.31 dBm -2431d8
3.000 GHz 7.000 GHz 1.000 MHz 6.57930 GHz -31.60 dBm -18.60 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -30.39 dBm -17.39 d8
7.000 GHz 3.000 GHz 1.000 MHz 7.29234 GHz -32.91 dbm -19.91 d8 7.000 GHz 5.000 GHz 1.000 MHz 7.92501 GHz -33.73 dBm -20.73 d8
- — - —

L JU J (] L JU J [
Spectrum 2 Spectrum 2
Ref Level 20.00 dbm  Offset 14.80 d8 Mode Auto Sweep Ref Level 20.00 dbm  Offset 14.80 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10

(@1 Max (@1 Max

Limit Gheck 5 Limit fheck PAPS
10 chife_BPURIOUS }INE ABS PABS 10 chife_BPURIOUS }INE ABS PABS
od od
-10 -10

| SPURIOUS_LINE_ | SPURIOUS_LINE_
=30 di 30 di
-0 d -50d
-60 -60
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequen | _PowerAbs |  ALimit | Rangelow | Rangeup | RBW | Frequen |__Ppower Abs Alimit |
30,000 MHz 520.000 MHz 1.000 MHz 727.41879 MHz ~36.45 dBm 23,45 dB 30,000 MHz 520.000 MHz 1.000 MHz 812.30135 MHz ~37.53 dBm 24,53 dB
855,000 MHz 1.000 GHz 1.000 MHz 899.81884 MHz -36.85 dBm -23.85 d& 855,000 MHz 1.000 GHz 1.000 MHz 887.93478 MHz -36.66 dBm -23.,66 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69804 GHz -36.79 dBm -23.79 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.77340 GHz -36.78 dBm -23.78 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -32.00 dBm -19.00 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -32.29 dBm -19.29 d8
7.000 GHz 5.000 GHz 1.000 MHz 8.59043 GHz -32.60 dBm -19.60 d8 7.000 GHz 5.000 GHz 1.000 MHz 8.98268 GHz -32.52 dBm -19.52 d8
~r v — ~ T —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2814A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 20,00 dBm
SGL Count 10/10

Offset 15.40 d&

Mode Auto Sweep

Spectrum

Ref Level 20,00 dBm
SGL Count 10/10

Offset 15,40 d& Mode Auto Sweep

@1 Max @1 Max
Limit fheck Limit fheck PAPS
10 dbife—fPURIOUS | INE_ARS 10 dbife—fiPURIOUS | INE_ARS. PABS
o o
-10
LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBn—
-30 di
50 di 50 di
-60 -60
70 -70
Start 30.0 MHz 48006 pts SlnE 19.1 GHz Start 30.0 MHz 48006 pts SlnE 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit | Rangelow | Rangeup | RBW | Frequen | Powerabs |  Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 926.55922 MHz -36.07 dBm -23.07 d8 30.000 MHz 1.000 GHz 1.000 MHz 48.66317 MH2 -36.87 dBm -23.87 d8
1.000 GHz 1,845 GHz 1.000 MHz 1.63660 GHz -38.15 dBm -25.15 d& 1.000 GHz 1,845 GHz 1.000 MHz 1.59268 GHz -37.12 dBm -24.12 de
1.915 GHz 3.000 GHz 1.000 MHz 2.38319 GHz -35.54 dBm -22.54 d& 1.915 GHz 3.000 GHz 1.000 MHz 2.62253 GHz -35.82 dBm -22.82 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -31.48 dBm -18.48 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.44532 GHz -30.84 dBm -17.84 d8
7.000 GHz 13.600 GHz | 1.000 MHz 12.89644 GHz -30.34 dBm -17.34 d8 7.000 GHz 13.600 GHz | 1.000 MHz 10.68042 GHz -31.76 dBm -18.76 d@
13.600 GHz 19.100 GHz 1.000 MHz 17.27629 GHz -28.59 dBm -15.59 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.29918 GHz -28.23 dBm -15.23 dB
)i J [ )i ] [}
Spectrum -~ Spectrum -~
Ref Level 20,00 d8m  Offset 15,40 d@ Mode Auto Sweep Ref Level 20,00 d8m  Offset 15,40 d@ Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
Limit fheck Limit fheck
10 dbine PLURIOUS NE_ABS 10 dbine PURIOUS NE_ARS PARS
o o
50 di -50 di
-60 -60
-70 -70
Start 30.0 MHz 48006 pts SEE 19.1 GHz Start 30.0 MHz 48006 pts SX_DE 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequen PowerAbs |  atimit |
30.000 MHz 1.000 GHz 1.000 MHz 829.60770 MHz -36.96 dBm -23.96 d8 30.000 MHz 1.000 GHz 1.000 MHz 776.76912 MHz -36.87 dBm -23.87 d8
1.000 GHz 1,845 GHz 1.000 MHz 1.56354 GHz -37.57 dBm -24.57 de 1.000 GHz 1,845 GHz 1.000 MHz 1.35113 GHz -37.69 dBm -24.69 de
1.915 GHz 3.000 GHz 1.000 MHz 2.54212 GHz -35.96 dBm -22.96 d& 1.915 GHz 3.000 GHz 1.000 MHz 2.46903 GHz -36.14 dBm -23.14 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -31.10 dBm -18.10 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -31.36 dBm -18.36 dB
7.000 GHz 13.600 GHz | 1.000 MHz 12.34963 GHz -31.04 dBm -18.04 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.86203 GHz -31.30 dBm -18.30 d8
13.600 GHz 19.100 GHz 1.000 MHz 15.68062 GHz -28.32 dBm -15.32 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.79508 GHz -28.24 dBm -15.24 dB
— - — — - —
at A it 4
Spectrum 2 Spectrum -
Ref Level 20.00 d8m Offset 15,40 d& Mode Auto Sweep Ref Level 20.00 dém Offset 15,40 di Mode 4uto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
Limit ¢heck Limit ¢heck PARS
10 dbife—$EURIOUS, ANE_ABS. 10 dbife—$EURIOUS NE_ARS B,
o o
-50 di -50 di
-60 -60
-70 -70
Start 30.0 MHz 48006 pts SEE 19.1 GHz Start 30.0 MHz 48006 pts SEE 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 905.22989 MHz ~36.30 dBm -23.30 d8 30.000 MHz 1.000 GHz 1.000 MHz 693.87556 MHz ~36.02 dBm -23.02 d8
1.000 GHz 1,845 GHz 1.000 MHz 1.27597 GHz -37.61 dBm -24.61 de 1.000 GHz 1.845 GHz 1.000 MHz 1.18306 GHz -37.74 dBm -24.74 d&
1.915 GHz 3.000 GHz 1.000 MHz 2.75204 GHz -35.78 dBm -22.78 d& 1.915 GHz 3.000 GHz 1.000 MHz 2.30874 GHz -34.91 dBm -21,91 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.45182 GHz -31.21 dBm -18.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.47382 GHz -32.14 dBm -19.14 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.9003% GHz -30.41 dBm -17.41 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.37178 GHz -31.58 dBm -18.58 d8
13.600 GHz 18.100 GHz 1.000 MHz 15.80240 GHz -27.15 dBm -14.15 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.98978 GHz -28.04 dBm -15.04 dB
— - — — - —
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saronis. FCC RF Test Report

Report No. : FG2D2814A

Frequency Stability

1. Normal Voltage = 3.87V

; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.45V

Test Conditions Middle Channel G(SGMSBS;) (EDGGSIQ/Icslzgs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0042 0.0058
40 Normal Voltage 0.0517 0.0147
30 Normal Voltage 0.0099 0.0562
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0563 0.0428
0 Normal Voltage 0.0182 0.0536
-10 Normal Voltage 0.0059 0.0447 PASS
-20 Normal Voltage 0.0139 0.0144
-30 Normal Voltage 0.0174 0.0458
20 Maximum Voltage 0.0455 0.0556
20 Normal Voltage 0.0169 0.0139
20 Battery End Point 0.0328 0.0238
Note:

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZPCD8G
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saronis. FCC RF Test Report

Report No. : FG2D2814A

1. Normal Voltage = 3.87V

; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.45V

Test Conditions Middle Channel GS(gllslfﬂc;O (E(D;CSBI\EA%:?:sos 8) lenitrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0044 0.0002
40 Normal Voltage 0.0058 0.0044
30 Normal Voltage 0.0069 0.0076
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0164 0.0269
0 Normal Voltage 0.0047 0.0162
-10 Normal Voltage 0.0128 0.0033 PASS
-20 Normal Voltage 0.0218 0.0039
-30 Normal Voltage 0.0003 0.0274
20 Maximum Voltage 0.0047 0.0182
20 Normal Voltage 0.0044 0.0091
20 Battery End Point 0.0169 0.0014
Note:

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZPCD8G
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= as. FCC RF Test Report Report No. : FG2D2814A

A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.84 3.13 3.04
Middle CH 2.75 3.19 3.01 PASS
Highest CH 2.81 3.16 3.01
Sporton International Inc. (Kunshan) Page Number : A19 of A33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2814A

WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

WCDMA Band Il (RMC 12.2Kbps)

Spectrum 2 Spectrum 2
Ref Level 20.00 dém Offset 14.80 d8 Ref Level 20.00 dém Offset 15.40 d8
o att 30d8 AQT 2ms @ RBW 10 MHz o _att 30ds_AQT 2ms @ RBW 10 MHz
@153 View [@1Sa View
0. — -
X B X b ~
\ S \ S
0.01 ,\ 0.01 -
9 3 3
1E-0 ‘{ E : 3
! \
I
| |
‘\ \ \
\ i \
[cEzsamrz Mean Pwr + 20.00 dB |cE L8524 criz Mean Pwr + 20.00 dB
Y ive Distribution Function Samples: 130000 " i Function Samples: 130000
Mean | peak | crest | 10% | 1% | _0.a9% | 0.01% | Mean | Peak | crest | 10% | 1% |__0.a9% | 0.01% |
Trace 1 [ 17.23 dém | 20.14 dbm 2.91 dB 174 de 2.58 db 2.84 dB 2.90 db Trace 1 [ 18.34 dBm | 21.82 dbm 3.47 db 174 d8 2.64 db 3.13d8 3.36 db
—
L )il  Measuring..  WRARALAND W6 4 L JU Measuring...  WEEENNIED e 7
Date: 10.JAN.2023 01:36:24 Date: 10.JAN.20 562
Spectrum — Spectrum 2
Ref Level 20.00 dém Offset 14.80 d8 Ref Level 20.00 dém Offset 15.40 d8
o att 30d8 AQT 2ms @ RBW 10 MHz o _att 30ds_AQT 2ms @ RBW 10 MHz
@153 View [@1Sa View
: < " il
\ X
0.01 0.01
‘\ : A :
+ \
1E-0 1) E 7 <
|
\ ‘L g
\ \ \
F X X
! X ‘ X
[cEsasamrz Mean Pwr + 20.00 dB [cEL8achz Mean Pwr + 20.00 dB
v ive Distribution Function Samples: 130000 " Function Samples: 130000
Mean | peak | crest | 10% 1 | _0.19% | 0.01% | Mean | e |___crest | 10% | 1% | _0.9% | 0.01% |
Trace 1 [ 16.68 dém | 19.50 dbm 2.2 db 1.66 de 2.52 db 2.75 dB 2.61 db Trace 1 [ 18.49 dBm | 22.03 dbm 3.54 dB 174 d8 2.67 db 3.19 d8 3.42 db
e
L JU , Measuring... N n e 4 L JU Measuring... 4
Date: 10 01:36:35 1
Spectrum Spectrum _
Ref Level 20.00 dém Offset 14.80 d8 Ref Level 20.00 dém Offset 15.40 d8
o att 30d8 AQT 2ms @ RBW 10 MHz o _att 30ds_AQT 2ms @ RBW 10 MHz
[@1Sa View [@1Sa View
755, 758
(\\ \'\ S
\ \
0.01 - 0.01 Y -
i A
1E-0 L} 3 \
E I \
t < i3
\ \
X x
[cEsae 6 mriz Mean Pwr + 20.00 dB e 19076 ariz Mean Pwr + 20.00 dB
v il Function Samples: 130000 " ive Distribution Function Samples: 130000
Mean | peak | crest | 100 | 19 | 0.9 | 0.01% | Mean | peak | crest | 100 | 1% | 0.1% | 0.01% |
Trace 1 [ 16.56 dém | 19.50 dbm 2.94 db 1.66 de 2.52 db 2.81d8 2.90 db Trace 1 [ 18.37 dém | 21.78 dbm 3.41dB 177 d8 2.67 db 3.16 d8 3.36 db
L JU | Measuring... [} p] L JU Measuring... N e 4
Date: 10.JAN 01:36: 10.9a
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2814A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum 2
Ref Level 20.00 d8Bm Offset 15.40 d8
o _Att 30de_AQT 2ms @ RBW 10 MHz
[@1Sa View
\
\
0.0
¥
\
> T
1
t
t
|
1
T
[cE LTz chiz Mean Pwr + 20.00 dB
Y i Function Samples: 130000
Mean | pPeak | crest | 10% | 1% | _0.a9% | 0.01% |
Trace 1 [ 17.59 dBm | 20.90 dbm 3.32 dB 1.68 d8 2.55 db 3.04 dB 3.25 db
[ ] Measuring...  WRNNAEILD W 4
Spectrum 2
Ref Level 20.00 d8m Offset 15.40 d8
o _Att 30de_AQT 2ms @ RBW 10 MHz
[@1Sa View

0.0

|cE 17326 chiz Mean Pwr + 20.00 dB
Y ive Distribution Function Samples: 130000
Mean | pPeak | crest | 10% 1% | _0.a9% | 0.01% |
Trace 1 [ 18.30 dBm | 21.61 dbm 3.32 dB 1.65 d8 2.43 db 3.01 d8 3.22 db
R —
[ )i Measuring... WUARALLLD Wl 4

Highest Channel

Spectrum —
Ref Level 20.00 d8m Offset 15.40 d8
o _att 30de AQT 2 ms @ RBW 10 MHz
[@1Sa View
\
X
0.0
\
\
1E: \
1E ‘X T
| \
|
X
F 1.7526 GHz Mean Pwr + 20.00 dB
c Y Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.19% | 0.01% |
Trace 1 [ 18.19 dBm | 21.56 dbm 3.36 dB 1.65 d8 2.52 db 3.01 dB 3.22 db
——
L Djd Measuring...  RERNNID e Y

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saronis. FCC RF Test Report

Report No. : FG2D2814A

26dB Bandwidth
Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.695 4.725 4.735
Middle CH 4.735 4.665 4.745
Highest CH 4.685 4.705 4.745
Sporton International Inc. (Kunshan) Page Number : A22 of A33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2814A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum 2 Spectrum o
Ref Level 30.00 dém Offset 14.80 d8 & RBW 100 kHz Ref Level 30.00 d8m Offset 15.40 d8 & RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 10 ys & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
mMi[1] 14.35 dBm| Mmi[1] 13.74 dBm)|
825.34100 MHZ| 1.85297900 GHz|
. T ndB 26.00 dB) . M1 ndB 26.00 dB|
2 P, TAa e PANABRANN,, 4.695000000 MH2| i R T e, . +.725000000 MH2|
o v Qfactor ™ 175.9) 10 Q factor ™\ 2921
p /
o ./ o /
-10 / -10 Z
-20 a / -20 di
S VAVAW % \ /
% Vo K
an v A7 SR VIR N ]
b 5 v et
ATV ~
-40 d |<ap-di
-50 -50
-60 d -60
CF 826.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | ¥-value | Function | Function Result
M1 1 825.341 MHz 14.35 dém nd8 down 4.695 MHz M1 1 1.852979 GHz 13.74 dém ndé down 4.725 MHz
T1 1 824.052 MHz -11.58 dBm ndg. 26.00 d& T1 1 1.850042 GHz -11.99 dém ndg 26.00 dB
T2 1 828.748 MHz -11.39 dBm Q factor 175.8 T2 1 1.854768 GHz -12.28 dBm Q factor 392.1

Middle

Channl

Middle Channel

@ )
v v
Ref Level 30.00 dém Offset 14.80 d8 & RBW 100 kHz Ref Level 30.00 d8m Offset 15.40 d8 & RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 10 ys @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
mMi[1] 14.27 dBm| Mmi[1] 17.26 dBm)|
834.84200 MHZ| M1 1.87918100 GHz|
20 1 ndB 26.00 dB] 20 y\ﬂ ndB 26.00 dB
” A AN AANRBY 4.735000000 MHz| Ar o\ i o +.665000000 MHz
a0, 7 Q factor. v 176.3) 10 7 Qfactor "\ 102.8
o o
¥
-10 -10
| /
-20 deffis ] -20 %
\ \Y \ \N A e
o | 7 DAV " 40 VAo
S 30 deR 7 -
oo "
-40 df -40 d
-50 d -50
-60 d -60
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 834.842 MHz 14.27 dém nd8 down 4.735 MHz 1.879181 GHz 17.26 dém ndé down 4.665 MHz
T1 1 834.042 MHz -12.18 dBm ndg 26.00 d& T1 1 1.877672 GHz -8.33 dBm ndg. 26.00 dB
T2 1 838.778 MHz -11.96 dBm Q factor 176.3 T2 1 1.882338 GHz -9.19 dBm Q factor 402.8

Highest Channel

Highest Channel

G G
v v
Ref Level 30.00 dbm _ Offset 14.60 d8 @ RBW 100 kHz Ref Level 30.00 bm  Offset 15.40 08 @ RBW 100 kHz
o att 30d8  SWT 10 us @ VBW 300 kHz _Mode Auto FFT lo_att 30d8  SWT 10 us @ VBW 300 kHz _Mode Auto FFT
(@ 1Pk Max @17k Max
mMi[1] 15.44 dBm| Mmi[1] 15.28 dBm
= 847.19900 MHZ| 1 1.90900900 GHZ|
. Y nds 26.00 dg)| 20 ndp " 26.00 d8|
oA PO, s 4.685000000 MHz \ e A N AA N, 4.705000000 MHz
i E Vil VAN TP N 1 A A BR o B :
Q factor 180.8| Q factor o | 405.7)
0 0
-10 -10
,2\?]4‘;\’/"\{ -20
y v » \
260 e e 30 dBo<A - M et —
V ..~/ N
-0d 40 d
-50 d -50
-60 d -60
CF 846.6 MHz 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 B847.199 MHz 15.44 dém nd8 down 4.685 MHz M1 1 1.909009 GHz 15.28 dém ndé down 4.705 MHz
T1 1 844.252 MHz -10.28 dem nd8 26,00 dB T1 1 1.905242 GHz -10.58 d8m nde. 26,00 dB
T2 1 648.938 MHz -10.75 dBm Q factor 180.8 T2 1 1.909948 GHz -10.63 dBm Q factor 405.7
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2814A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum 2
Ref Level 30.00 d8m Offset 15.40 d& & RBW 100 kHz
o Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
mM1[1] 13.94 dBm|
1.71153100 GHz|
20 ndB 26.00 dB|
LB 4.735000000 MHz|
r ANBY A
1 I Q factor 361.4
/
0
/
-10 7
-20 di N
o _
50
-60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ___Y-value | Function | Function Result |
M1 1 1.711531 GHz 13.94 deém nde down 4.735 MHz
T1 1 1.710032 GHz -12.34 dBm ndg 26.00 dB
T2 1 1.714768 GHz -11.61 dBm Q factor 361.4

Middle Channel

o
v
Ref Level 30.00 d8m Offset 15.40 d& & RBW 100 kHz
o att 30d8 SWT 10 s @ VBW 300 kHz _Mode Auto FFT
[0 17K Max
mi[1] 15.72 dBm)|
" 1.73111100 GHz|
20 7\ ndB 26.00 dB|
AV, VRN W T 4.745000000 MHz
10 7 Q factor "™ " 264.8
| \
0
-10 2"6 \\
/ 1
20 7~ W
NS’ VY M ool
ey o
-40 df
-50
-60
CF 1.7926 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1.731111 GHz 15.72 dém ndg down 4.745 MHz
T1 1 1.730242 GHz -10.66 dBm nds 26.00 dB
T2 1 1.734988 GHz -10.16 dBm Q factor 364.8
L JU Wi e

Highest Channel

o
v
Ref Level 30.00 d8m Offset 15.40 d& & RBW 100 kHz
o Att 3008 SWT 10 s @ VBW 300 kHz _Mode Auto FFT
[0 17K Max
mi[1] 16.07 dBm)|
. 1.75286000 GHz|
20 ¥ ndB 26.00 dB|
PANNANNLS N B 4.745000000 MHz
10 1 Qfactor ™ 369.4
4 '
,
-10 (é
/
20
oy ~ LZ2WA| P
e AWPNTAVY V4 V1YWL L
& =
40 d
-50
-60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.75286 GHz 16.07 dbm nde down 4.745 Wz
T1 1 1.750232 GHz -10.23 dbm nds 26.00 dB
T2 1 1.754978 Gz -10.03 dBm Q factor 369.4
\ JU T e

Sporton International Inc. (Kunshan)
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Occupied Bandwidth
Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.156 4.146 4.126
Middle CH 4.216 4.146 4.136
Highest CH 4.166 4.156 4.166
Sporton International Inc. (Kunshan) Page Number : A25 of A33
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FCC RF Test Report

Report No. : FG2D2814A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum 2 Spectrum o
Ref Level 30.00 dém Offset 14.80 d8 RBW 100 kHz Ref Level 30.00 d8m Offset 15.40 d8 RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 10 ys @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
Mi[1] 13.34 dBm| m1[1] 14.49 dBm|
825.53100 MHZ| 1.85297900 GHz|
20 Al Occ Bw 4.155844156 MHZz| 20 * Occ Bw $.145854146 MHZ|
e n - T e .
10 df 10d :
= =
X
o o A
[ \ / \
-10 j/ \ -10 . \
-20 dBm—; - i — - -20 d V/ a7y
| o = — / \/\
-30 -30 = VN
P ol N
-40 d il A
50 S0
-60 d -60
CF 826.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ___Y-value | Function | Function Result | Type | Ref | Trc | X-value | ___Y-value | Function | Function Result |
M1 1 825.531 MHz 13.34 dém M1 1 1.852979 GHz 14.49 dém
T1 1 824.33207 MHz 4.11 dBm Occ Bw 4.155844156 MHz T1 1 1.8503321 GHz 5.36 dBm Occ Bw. 4.145854146 MHz
T2 1 828.48791 MHz 3.80 dBm T2 1 1.8544779 GHz 5.43 dBm
Date: 10.JAN o1:21 Date: 10.JAN.2023 00:4¢
Spectrum &2 =
Ref Level 30.00 dém Offset 14.80 d8 RBW 100 kHz 30.00 dBm  Offset 15.40 d& RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 10 ys @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
mMi[1] 15.95 dBmj mi[1] 16.30 dBm)|
o 838.00800 MHz| 1.88063900 GHz|
20 Occ Bw 4.215784216 MHZ| 20 4.145854146 MHz|
A A ~ o .\ — "
104 : VWAALAA A 10 J/V,M [2
) /| X
) [ ) / \
-10 T -10 / \
20 7 / 20 7 v
b BN \a] i = / 1%
o Vi ica ne
-40 df -40 d
-50 d -50
-60 d -60
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 838.008 MHz 15.95 dém 1 1.880639 GHz 16.30 dém
T1 1 834,3021 MHz 4.89 dBm Occ Bw 4.215784216 MHz T1 1 1.8779321 GHz 5.65 dBm Occ Bw. 4.145854146 MHz
T2 1 838.51788 MHz 6.62 dBm T2 1 1.8820779 GHz 7.06 dBm

Highest Channel

Highest Channel

pectrum 2 pectrum =2
Ref Level 30.00 dém Offset 14.80 d8 RBW 100 kHz Ref Level 30.00 dém Offset 15.40 d8 RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 10 ys @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
mi[1] 16.17 dBmj mi[1] 14.60 dBm)|
g 845.02200 MHZ| 1.90672100 GHz|
20 Occ Bw $.165834166 MHZ| 20 Occ Bw 4.155844156 MHz|
G /\/\ ANAA A\ ~MNn G P bl |
~ 4 v
7 Vi i
o o
\ i \
-10 T -10 -
-20 » \‘\/ -20 / \
N
L5 AN \/‘ V‘A/‘ﬂy \A - A / \1 —r—n
Ju o > .
40 di -40 d
-50 di -50
-60 d -60
CF 846.6 MHz 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 845.022 MHz 16.17 dém M1 1 1.906721 GHz 14.60 dém
T1 1 844.53207 MHz 5.26 dBm Occ Bw 4.165834166 MHz T1 1 1.9055121 GHz 5.89 dBm Occ Bw. 4.155844156 MHz
T2 1 848.6979 MHz 6.24 dBm T2 1 1.9096679 GHz 5.53 dBm
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum 2
Ref Level 30.00 d8m Offset 15.40 d& RBW 100 kHz
o att 30d8  SWT 10 s @ VBW 300 kHz _Mode Auto FFT
[0 17k Max
mi[1] 15.77 dBm)|
5 1.71375900 GHz|
20 oce B 4.125874126 MHZ|
0% - At b A SV IA NN (]
9
J i
’ ' \
-10 f \
20 df a \
5 — A
i VA VA Taaeavy o
<304 —]
-40 di
-50
-60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.713759 GHz 15.77 dém
T1 1 1.7103421 GHz 5.32 dBm occ Bw 4125874126 MHz
T2 1 1.7144679 GHz 5.33 dbm

. e

Middle Channel

o
v
Ref Level 30.00 d8m Offset 15.40 d& RBW 100 kHz
o Att 30 dB  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
mi[1] 17.01 dBm)|
M 1.73349900 GHz|
2 J 4.135864136 MHZ|
@ At | v
o ‘w'
” /
-10 /
-20 oy
N WA
- NN ATV Ve
A e
-40 di
-50
-60
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 1.733499 GHz 17.01 dém
T1 1 1.730552 GHz 5.86 dBm Occ Bw 4.135864136 MH2
T2 1 1.7346879 GHz 7.10 dBm

[

Highest Channel

o
v
Ref Level 30.00 d8m Offset 15.40 d& RBW 100 kHz
o Att 30 dB  SWT 10 ys & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
mi[1] 3 dBm|
1.7 000 GHz|
2 Occ Bw 4.165834166 MHZ|
% e . o P
o
\
” [
-10 {
Y Vel
~ ANV i e
e e At WA,
-40 di
-50
-60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.75293 GHz 15.83 dém
T1 1 1.7505121 GHz 6.61 dBm Occ Bw 4.165834166 MHz
T2 1 1.7546779 GHz 6.46 dBm

G e

Sporton International Inc. (Kunshan)
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Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZPCD8G

oo
Spectrum Spectrum v
Ref Level 29.80 dem  Offset 14.80 d& Mode Auto Sweep Ref Level 29.80 dBm  Offset 14.80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES _SPURIRIE CHBEKABS,
20 dkml’ BPURIOUS_LINE_ABS PABS 20 dLilll’ SPURIOUS_LINE_ABS
10d 10 dB
0de - = od
\
7 ¥ -1048;
S_LINE_ABS_ \\
[ I \
-30d , Allk 0 dB [{\
40 dB /\‘J -40 dB ¢ VW
m,/\./,\b'\/\ [Pt
S0de 50 d
\w
-60 dB -60 dei
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
20.000 MHz 823.000 MHz 100.000 kHz 822,85165 MHz -39.81 dBm -26.81 d8 844,000 MHz 849,000 MHz 100.000 KHz 845.72577 MHz 1.54 dbm 33.46 dB
£23.000 MHz 824.000 MHz | 50.000 kHz 82384132 MHz -34.28 dém -21.28 d8 849,000 MHz 850,000 MHz 50.000 kHz 849.17066 MHz 34,63 dBm 21.63 dB
£824.000 MHz £29.000 MHz 100.000 kHz 827.75874 MHz 2.09 dBm -32.91 d8 850.000 MHz 855.000 MHz 100.000 kHz 850.14735 MHz -39.58 dBm -26.58 dB
T . —
( JU ) o By ) )
ate: 10.JAN. ( 2324 Date ). JAN. 2023 1:30:54
Lowest Band Edge Highest Band Edge
o=
Spectrum # x| (] Spectrum # v
Ref Level 30,40 dBm _ Offset 15.40 db Mode Auto Sweep Ref Level 30.40 dém  Offset 15.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS SPURIRHE CHYE!
2§ S 3. YABS Line _$PURIOUS_)LINE_ABS
20 “I ine PURIOUS_LINE_ABS F 20 dl
10d 10d
od
/ N\
-10 dB
[ SPURIOUS_LINE_ABS_ / \ \
-20 dBr - \
e M V
_40 dB: o /\- 40d i,
sl
50 dB 50 de
60d -60 dei
Start 1.845 GHz 2503 pts Stop 1.855 GHz | || start 1.905 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit | Rangelow | RangeUp | RBW | Frequency | __PowerAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -32.24 dBm -19.24 d8 1,905 GHz 1,910 GHz 100.000 KMz 1.90675 GHz 3.26 dbm 31,74 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84985 GHz -32.60 dém -19.60 d8 1.910 GHz 1.911 GHz 50.000 kHz 1.91015 GHz 32,36 dBm -19.36 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85378 GHz 3.34 dBm -31.66 de 1.911 GHz 1,915 GHz 1.000 MHz 1.91125 GHz -30.08 dBm ~17.08 dB
—
3 — —
L J [ J{ ) [
ate: 10 00:4 Date: 10.JAN.2023 OC
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WCDMA Band IV (RMC 12.2Kbps)

oo
Spectrum =F|| Spectrum v
Ref Level 30.40 dem  Offset 15,40 d& Mode Auto Sweep RefLevel 30.40 dm Offset 15.40 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck _SPURIRIE CHBEKABS,
g o = " ine _$PURIOUS. S
20 "1‘3””' PURIOUS_LINE_ABS 20 dLI(II PURIOU INE_AB
10 di 10 di
o
, 5 %
-10 dB
| SPURIOUS_ / \ \
20d i \
-30 di MWM " M‘“M
Fadve,
-40 dB A -40d M,
B p e - VY o
-50 dB 50 d
-60 -60 dem
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts. Stop 1.76 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit | Rangelow | RangeUp | RBW | Frequency | __PowerAbs | ALimit
1.705 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -28.21 dBm -15.21 d8 1,750 GHz 1,755 GHz 100.000 KHz 1.75174 GHz 3.07 dBm 31,03 dB
1.709 GHz 1.710 GHz | 50.000 kHz 1.71000 GHz -32.00 dém -19.00 d8 1.755 GHz 1,756 GHz 50.000 kHz 1.75500 GHz -31.62 dBm -18.62 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71380 GHz 253 dem | —32.95 de 1.756 GHz 1.760 GHz 1.000 MHz 1.75602 GHz 28,08 dBm 215.08 dB
T .
J - J{ ) [
ate: 10 01:02:04 Date ). JAN. 2023 1:03:35
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Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

SGL Count 10/10

Ref Level 20.00 dBm

Offset 14,80 di Mode Auto Sweep

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 15.40 d

Mode Auto Sweep

01 Max (@1 Max
Limit Gheck PABS Limit Gheck PABS
10 dbiffe—$PURIOUS LINE ABS PABS 10 dbife—fPURIOUS } INF_ARS PABS
0 0
-10
—_— BURIOUS_LINE_ABS,
INE_ABS_ - —ABS_
220 df 0
30 =0
i -s0
=50
-60
60 dB
70d
-70 d
Start 30.0 MHz 48006 P Stﬂ! 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz G issh
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | __Power Abs ALimit |
Range Low RangeUp | RBW. | Frequency | _Powerabs | Alimit | 30.000 MHz 1,000 GHz 1.000 MHz 731.20190 MHz -36.24 dBm -23.24 dB
30.000 MHz 820.000 MHz 1.000 MHz 819.40780 MHz -37.26 dém -24,26 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.39210 GHz -37.60 dém -24.60 dB
855.000 MHz 1.000 GHz 1.000 MHz 890.18116 MHz -36.62 dém -23,62 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.63867 GHz -35,98 dam -22,98 d8
1,000 GHz 3,000 GHz 1.000 MHz 2.98688 GHz -35.90 dém -22.90 de 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -31.12 dém -18.12 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.62830 GHz -31.73 dém -18.73 d8 7.000 GHz 13.600 GHz 1.000 MHz 10.60499 GHz -30,53 dBm -17.53 d8
7,000 GHz 9.000 GHz 1.000 MHz 7.44932 GHz -33.35 dém -20.35 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.75422 GHz -28.13 dm -15.13 d8
L JU J - \ JU J -
Date: 10.7AN o1 Date: 1
Spectrum Spectrum 2
Ref Level 20.00 dBm  Offset 14.80 d8 Mode Auto Sweep Ref Level 20.00 dbm  Offset 15.40 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
01 Max (@1 Max
Limit Gheck Limit Gheck PARS
10 dbiffe—$PURIOUS LINE ABS 10 dbiRe—fPURIOUS | INF ARS PARS
o 0
-10
[ SoURIOUS_LINE_ABS_
204 -
-30
-S50
-60
-60
70d
-70 d
Start 30.0 MHz 48006 P Stﬂ! 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz G issh
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | __Power Abs ALimit |
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 876.14443 MHz -36.62 dBm -23.62 dB
30.000 MHz 820.000 MHz 1.000 MHz $62.39130 MHz -37.74 dém -24,74d8 1.000 GHz 1.845 GHz 1.000 MHz 1.47064 GHz -37.82 dém -24.82 di
855.000 MHz 1.000 GHz 1.000 MHz 871.63043 MHz -36.78 dBm -23,78 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.63108 GHz -35,55 dam -22,55 d8
1,000 GHz 3,000 GHz 1.000 MHz 2.62192 GHz -37.19 dém -24.19 de 3.000 GHz 7.000 GHz 1.000 MHz 6.60480 GHz -31.25 dém -18.25 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -31,11 dBm -18.11d8 7.000 GHz 13.600 GHz 1.000 MHz 11,0510 GHz -31,68 dm -18.68 d8
7,000 GHz 9.000 GHz 1.000 MHz 8.15123 GHz -32.68 dém -19.66 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.64659 GHz -27.28 dém -14.28 dB
— —
L JU J - \ JU J -
Date: 10.7AN o1 ¢ Date: 1
Spectrum Spectrum 2
Ref Level 20.00 dBm  Offset 14.80 dB Mode Auto Sweep Ref Level 20.00 dbm  Offset 15.40 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
01 Max (@1 Max
Limit Gheck PABS Limit Gheck PARS
10 kipe $PURIO! INE_ABS 10 dbife—$EURIOUS }INF AR PABS
0 0
-10d -
[ SpuRIOUS. LiNE_ABS_
-20
g 30
= S0 d
-S0
-60
-60
70d
70d
Start 30.0 MHz 48006 P Stﬂ! 19.1 GHz
Start 30.0 MHZ 28005 pts Stop 9.0 GHz G TSt
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | __Power Abs ALimit |
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit 30.000 MHz 1.000 GHz 1.000 Mz 892.62619 MHz -36.31 dBm -23.31d8
30.000 MHz 820.000 MHz 1.000 MHz 734.13043 MHz -37.89 dém -24,89 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.33973 GHz -36.92 dém -23.92 di
855.000 MHz 1.000 GHz 1.000 MHz 93344203 MHz -36.48 dBm -23,48 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.88534 GHz -35,54 dam -22.54 d8
1,000 GHz 3,000 GHz 1.000 MHz 2.83040 GHz -36.26 dém -23.26 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -31.75 dém -18.75 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -32,55 dBm -19,55 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.57967 GHz -32,00 dBm -19.00 d8
7,000 GHz 9.000 GHz 1.000 MHz 8.93438 GHz -32.54 dém -19.54 d 13.600 GHz 19.100 GHz 1.000 MHz 17.00877 GHz -28.41 dém -15.41 d8
— —
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WCDMA Band IV (RMC 12.2Kbps)

Lo

west Channel

Spectrum

Ref Level 20.00 dBm  Offset 15.40 dB

SGL Count 10/10

Mode Auto Sweep

@1 Max
Limit ¢heck
10 dbife—fiPURIOUS | INE_ARS

PA

-60
70
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 453.52054 MHz -36.15 dBm -23.15 dB
1.000 GHz 1.705 GHz 1.000 MHz 162168 GHz -37.18 dém -24.18 dB
1.760 GHz 3.000 GHz 1.000 MHz 1.76039 GHz -36.36 dem -23.36 d8.
3.000 GHz 7.000 GHz 1.000 MHz 6.82877 GHz -30.54 dém -17.54 d&
7.000 GHz 13.600 GHz 1.000 MHz 11.91924 GHz -31.09 dém -18.09 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.80187 GHz -27.05 dém -14.05 d8
\ J J -

M

iddle Channel

Spectrum

Ref Level 20.00 dBm  Offset 15.40 dB

SGL Count 10/10

Mode Auto Sweep

heck
EPURIOUS § INF

Limit (

PA

10 dbife

-60
70 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 661.39680 MHz -36.64 dBm -23.64 d8
1.000 GHz 1.705 GHz 1.000 MHz 1.21721 GHz -38.03 dém -25.03 d&.
1.760 GHz 3.000 GHz 1.000 MHz 2.80775 GHz -34,53 dém -21.53 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -31.48 dém -18.48 d&
7.000 GHz 13.600 GHz 1.000 MHz 12.30060 GHz -31,32 dém -18.32 d8
13.600 GHz 18.000 GHz 1.000 MHz 17.04794 GHz -27.04 dém -14.04 dB
{ J J -
Spectrum [‘%’]
Ref Level 20.00 dbm  Offset 15.40 db Mode Auto Sweep
SGL Count 10/10
@1 Max
Limit Gheck PAR
10 dbie—$PURIOUS } INF_ARS PA
0
-10
-30 v
Sod
-60
70 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW. Frequency | Power Abs ALimit |
30.000 MHz 1.000 GHz 1.000 Mz 820.39730 MHz -35.10 dém -22.10 d8
1.000 GHz 1.705 GHz 1.000 MHz 1.36272 GHz -37.45 dem -24.45 dB.
1.760 GHz 3.000 GHz 1.000 MHz 2.84246 GHz -35.38 dBm -22.38 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -31.36 dém -18.36 d&
7.000 GHz 13.600 GHz 1.000 MHz 1196780 GHz -30.77 dém -17.77.d8
13.600 GHz 18.000 GHz 1.000 MHz 17.41311 GHz -27.36 dém -14.36 d8
—
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Frequency Stability

Test Conditions Middle Channel (RMC 1!55;%’:53?1\2/.2‘(@8) zl‘s':)np':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0058
40 Normal Voltage 0.0377
30 Normal Voltage 0.0485
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0344
-10 Normal Voltage 0.0063 PASS
-20 Normal Voltage 0.0141
-30 Normal Voltage 0.0325
20 Maximum Voltage 0.0418
20 Normal Voltage 0.0176
20 Battery End Point 0.0063
Test Conditions Middle Channel ga%'\/ll';gzggs") NIZ)i:]eitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0169
40 Normal Voltage 0.0136
30 Normal Voltage 0.0144
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0155
0 Normal Voltage 0.0136
-10 Normal Voltage 0.0247 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0169
20 Maximum Voltage 0.0162
20 Normal Voltage 0.0128
20 Battery End Point 0.0019
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Test Conditions Middle Channel \(All?cli/lDCMfz_gaKnbcz)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0146
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0044
-10 Normal Voltage 0.0172 PASS
-20 Normal Voltage 0.0163
-30 Normal Voltage 0.0061
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0029
20 Battery End Point 0.0118
Note:
1. Normal Voltage = 3.87V ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.45V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 22~23°C

Test Engineer : Carry Xu - —
Relative Humidity : 40~42%

RSE pretest all the supported antennas, only the worst antenna is shown in the report.

GSM850 (GSM) / Ant.0

Frequency ERP Limit O_ve_r S.G. TX Cable 17X Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)

(dB) (dBm) (dB) (dBi)

1672 -61.04 -13 -48.04 -68.01 1.58 10.70 H

2510 -41.94 -13 -28.94 -50.19 2.102 12.50 H

Middle 3348 -61.58 -13 -48.58 -70.47 2.856 13.90 H

1672 -51.23 -13 -38.23 -58.20 1.58 10.70 \%

2510 -31.90 -13 -18.90 -40.15 2.10 12.50 \%

3348 -61.24 -13 -48.24 -70.13 2.86 13.90 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

GSM850 (EDGE) / Ant.0
Frequency ERP Limit O."e.r S:G. TX Cable |TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)

(dB) (dBm) (dB) (dBi)

1672 -65.06 -13 -52.06 -72.03 1.58 10.70 H

2512 -49.89 -13 -36.89 -58.14 2.102 12.50 H

iddl 3344 -61.27 -13 -48.27 -70.16 2.856 13.90 H

Middle 1672 -59.87 -13 -46.87 -66.84 1.58 10.70 \%

2512 -49.36 -13 -36.36 -57.61 2.10 12.50 \%

3344 -61.34 -13 -48.34 -70.23 2.86 13.90 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (Kunshan) Page Number : Bl of B3
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GSM1900 (GSM) / Ant.2

Frequency ERP Limit Qvgr S:G. TX Cable |TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3765 -55.06 -13 -42.06 -67.32 2.64 14.90 H
5640 -46.19 -13 -33.19 -58.05 2.94 14.80 H
iddl 7515 -54.27 -13 -41.27 -64.04 3.39 13.16 H
Midde 3765 -54.95 -13 -41.95 -67.21 2.64 14.90 \%
5640 -41.48 -13 -28.48 -53.34 2.94 14.80 \%
7515 -54.33 -13 -41.33 -64.10 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE) / Ant.2
Frequency ERP Limit O_ve_r S.G. TX Cable 17X Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3765 -58.55 -13 -45.55 -70.81 2.64 14.90 H
5640 -56.76 -13 -43.76 -68.62 2.94 14.80 H
Middle 7515 -54.59 -13 -41.59 -64.36 3.39 13.16 H
3765 -54.51 -13 -41.51 -66.77 2.64 14.90 \%
5640 -49.59 -13 -36.59 -61.45 2.94 14.80 \%
7515 -54.29 -13 -41.29 -64.06 3.39 13.16 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps) / Ant.0
Frequency ERP Limit O_ve_r S.G. TX Cable 17X Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1672 -66.20 -13 -53.20 -73.17 1.58 10.70 H
2512 -61.42 -13 -48.42 -69.67 2.102 12.50 H
Middle 3344 -61.53 -13 -48.53 -70.42 2.856 13.90 H
1672 -64.32 -13 -51.32 -71.29 1.58 10.70 \%
2512 -57.51 -13 -44.51 -65.76 2.10 12.50 \%
3344 -61.57 -13 -48.57 -70.46 2.86 13.90 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II(RMC 12.2Kbps) / Ant.2

Frequency ERP Limit Qvgr S:G. TX Cable |TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)

(dB) (dBm) (dB) (dBi)

3759 -57.18 -13 -44.18 -69.44 2.64 14.90 H

5640 -56.47 -13 -43.47 -68.33 2.94 14.80 H

iddl 7524 -54.54 -13 -41.54 -64.31 3.39 13.16 H

Midde 3759 -57.72 -13 -44.72 -69.98 2.64 14.90 \%

5640 -57.23 -13 -44.23 -69.09 2.94 14.80 \%

7524 -54.23 -13 -41.23 -64.00 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

WCDMA Band IV(RMC 12.2Kbps) / Ant.2
Frequency ERP Limit O_ve_r S.G. TX Cable 17X Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)

(dB) (dBm) (dB) (dBi)

3465 -61.29 -13 -48.29 -72.03 2.604 13.34 H

5190 -59.03 -13 -46.03 -69.54 3.011 13.52 H

Middle 6930 -58.27 -13 -45.27 -68.47 3.271 13.47 H

3465 -61.25 -13 -48.25 -71.99 2.604 13.34 \%

5190 -59.25 -13 -46.25 -69.76 3.011 13.52 \%

6930 -58.18 -13 -45.18 -68.38 3.271 13.47 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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